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Report Mo, ASX2501-0051 Date Reported  14/01/2025
GIT Mo.  A2501130070001 Sample(s) Received  13/01/2025
Sample Characteristics Round Bar Date Assayed  13/01/2025

Detailed Descnption CRCO3 (070125/1-7)

Sample Weight before Assaying 686 ¢ Sample Weight after Assayinge 686 ¢

Technical Analysis  XRF {(¥-ray Fluorescence)

Testing Method -

Test Result(s}
Element Result Unit Remark
Co (Cobalt) fed Bd % M.0. = Non Detectable
Cr (Chromiurm) 2822 %
Mo [Molybdenum) 578 %
Fe (Iron) 0.25 %%
Cd (Cadmium) N.O. %
As {Arsenic) N.D. %
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